FEFH

HMS-1010G PARTS BOOK
HMS-1510H

EHRA

12 Fr B2 fx A2 z0A

DIRECT DRIVE

PROGRAMMABLE ELECTRONIC PATTERN SEWER

HIKARI' E



SUPREME INDUSTRIES, LTD.

* HMS-1010G-0

1: E#f# / Heavy-weight materials
2: 1 E#H / Medium-weight materials

: |: S: B#E8IEM / Solenoid-type work clamp lifter

A: ZIEREEM / Pneumatic-type work clamp lifter

SUPREME INDUSTRIES, LTD.

* HMS-1510H-OHN -

: I: 1: Efa#l / Heavy-weight materials @

2: 1E#H# / Medium-weight materials

: I: S: B#NIFIEM / Solenoid-type work clamp lifter
A: ZERIEEM / Pneumatic-type work clamp lifter



A HUREBSY oo 1
B. L -$HFRE . 3
Cl. IBFIIEE oo 5
C2. FEFIIEE oo 7
C3. JERIEEE oo 11
(OB~ = A, 13
DI. BIEZEE e 15
D2 HBEREE o 17
D3. HAIEZEE e 19
[ - = 21
FoomiaE s 23
G FEREEE oo 27
Ho BEREEE oo 29
U MIRIEE e 31
(O =2 5= 35
L B REEE 37
M. FREIFE R oo 39
M. IEHIFERE (BIRER) e 41
N FFRIEE cooooessssssssmss s 43
P B R e 45
Q BEEHMEE e 47
ROEIEREE e 49
S BRIEEEE oo 51
T BB ZR e 53
VR F = 55
Vi, BEEEE GEMIE) o 57
Vo, MBEEE GEMIH) e 59
2o B e 61
Wa. EEEERE oo 65
Sp. FEIMEFTHMH TR e 66
Ga. THEE—YAR o 68



CONTENTS

A. Machine body .......ccccceeiiiiiiii e, 1
B. Upper shaft and needle bar mechanism ........... 3
C1. Feed mechanism ........ccccovvevviiniiinii e, 5
C2. Feed mechanism .........ccccecvvvieinieeciiiienieens 7
C3. Feed mechanism .........cccccecovieivieeciieieniiens 11
C4. Feed mechanism .........ccccecveieinieeceieienieenes 13
D1. Work clamp lifter mechanism ............cccccvveee.. 15
D2. Work clamp lifter mechanism ............cccccvveen.. 17
D3. Work clamp lifter mechanism ............cccccvveee.. 19
E. Lower shaft mechanism ..........ccccoccviiinnnnn 21
F. Lubrication ..........ccccoiiiiiiinien e 23
G. Threading mechanism ............ccccooeeiiiiicninnnn 27
H. Bobbin winder mechanism ............c.ccccoceeeeeae 29
J. Thread trimmer mechanism ..........ccccccceeeeennen. 31
K. Thread wiper mechanism ...........ccccceeeevivinnenn. 35
L. Tension release mechanism ...........cccccoveeenee. 37
M1. Control box mechanism ...........cccccoceeeciiiiinnn, 39
M2. Control box (PCB) mechanism ............ccccceee. 41
N. Power switch mechanism ............ccccccoeeeeennnnns 43
P. Air pressure mechanism ...........cccccceeeeeiicinnnnn, 45
Q. Power supply equipment mechanism ............... 47
R. Operation panel mechanism .........ccccccoeeeevnnens 49
S. Motor mechanism .........cccoovviinini, 51
T. Foot switch pedal mechanism ..........c.ccccceeeen. 53
U. Programmer ........cocoveriiieieiieie e 55
V1. Attachment set (Option parts) .........cccceeeueeenne 57
V2. Attachment set (Option parts) .........cccceeeveeenne 59
Z. ACCESSOMIES .....eeevvveiieeiieieer e 61
Wa. Warning 1abels .......cccoooeeiiiiieie e 65
Sp. Different parts list .............oooee i, 66
Ga. Gauge parts list .......ccccooveeieiiniii e 68



A . kA4 / Machine body




A. HLIEE S

SBe |THREFS #E EIHEZTR NAME OF PARTS RM

1 D0101001 1 [EHE U D1-1

2 A0101024 1 |FEREEERLEH A1-24

3 D0101003 1 |[#BEE 20-15 D1-3

4 A0101002 1 |BBEZED 13.5 A1-2

5 A0101003 3 |#EE® 10.5 A1-3

6 M0101006 1 [EHR M1-6

7 €S01040802 6 |—T+FEZKIZETMAX8 A3-39

8 D0109030 1 |BEE 29 D19-30

9 €S01030504 4 | —1+FEKIEETNIXE A49-74

10 MO101010Y2 1 |BTEHR M1-10-AT

11 A0101008 1 |BBEZED 15.5 A1-8

12 €S01061002 1 |+F42$TM6X10 A1-6

13 €S01061002 2 |[+FERETM6X10 A1-6

14 A0101010Y2 1 | KiERE A1-10-02

15 D0101015 1 | KIEREE# D D1-15

16 €S03030503 2 |HFINKIRETMIXE A1-12

17 A0101013 1 | E A1-13

18 D0101018 1 |8 D1-18

19 €S13032502 2 |"fEEE M3 A49-71

20 £S21350501 2 |FEE L35 D1-35

21 D0101040 2 |BBEZE 11.5 D1-40

22 D0101033 1 |#BEE 13 D1-33

23 A0101019Y2 1 | BRI E A1-19-02

24 €S01041002 1 |[—T+FEK125T M4x10 A1-20

25 D0101025Y2 1 |[EBRER D1-25

26 €S19703003 1 [BEEAFE AT AR ET A21-8

27 £523070202 1 |ERE D1-27

28 £S21070402 1 |3 D1-28

29 D0101029 1 [F4748%T M5 D1-29

30 D0101030 1 |E&irs (ZAF) D1-30
<HFBELLN

31 A0101021 1 IREFERE (h/3) A1-21

32 A0101022 1 |¥EHERIE A1-22

33 D0101033 1 |#BEE 13 D1-33

34 D0101034 1 |3P4E=5 D1-34

35 M0101035 1 |Hl=E M1-35




B . ki - $H#F4% & / Upper shaft and needle bar mechanism

48—o 38
i [ 41
|

37




B. Fih-SHHEE

SBe |THREFS #E FIHEZTR NAME OF PARTS RM
1 D0102001 1 | L%h D3-1

2 A0102002 1 |EhtREhLE 4 A3-2

3 €S09051602 2 |ARAIERE N5X16 A3-40
4 BR15181304 2 |iREHHR (NE2~ 0) A3-4-01
4 BR15181303 2 |iREHHR (A E0~-2) A3-4-02
4 BR15181302 2 |IREHHR (NE-2~-4) A3-4-03
4 BR15181301 2 |IREHHR (NE-4~-6) A3-4-04
5 A0102006 1 |#EETE A3-6

6 BR20370927 1 |%7& 6904DDUNR A3-7

7 BR20370922 1 |#7& R-6904DDU A3-8

8 €S08060611 2 |RNEEI2ET M6X6 (0. 75) A3-9

9 A0102006 1 |#EETE A3-6

10 BR20421229 1 |%#7 6004DDUNR A3-11
11 €S08060611 2 |RNEEI2ET M6X6 (0. 75) A3-9

12 D0102012 1 |E#EL G D3-12
13 BR20370922 1 |47 6204DDUNR A3-14
14 €S08060611 4 [REEIRET M6X6 (0. 75) A3-9

15 €S10080912 1 |4h{I82%T M8 A3-16
16 D0102016 1 |[Bh#E G D3-16
17 €S08060611 4 [REEIZET M6X6 (0. 75) A3-9

18 £$21080835 1 |#[E 8 A3-20
19 CSA6182001 1 | EFEYE FK

20 £S04050602 1 | —FIKERETMEX6 A3-22
21 €S08050501 1 |NEEIRE] M5X5 A3-23
22 €S01040802 1 |[—T+FE KI8T M4x8 A3-39
23 £S03350725 1 [+FFK4ZET SM3. 57-40X6L A3-25
24 €S08060601 2 |HEEIZET M6X6 A3-26
25 A0102027 1 [Bk A3-27
26 A0102028 1 |[BHZME B A3-28
27 €S09041602 2 |ARAIZE M4X16 A3-29
28 D0102028 1 |54 D3-28
29 €S10350521 1 |42%T SM3.57-40X4.5 A3-31
30 A0102032 1 |[$HFFLEHE U A3-32
31 A0102033 1 [$HFHTH#HE D A3-33
32 A0123002 1 |#5H194 A3-34-02
33 A0102038 1 |HE A3-38
34 €S01040802 3 |—TFEK1Z2ET M4X8 A3-39
35 D0102035 1 [&% R D3-35
36 €S08050501 2 |HEEIRET M5X5 A3-23
37 D0102037 1| k%% D3-37
38 D0102038 1 | ERBE D3-38
39 D0102039 1 | E#gE D3-39
40 D0102040 1 | ERERE D3-40
4 £S29041201 1 |EHE 4X12 D3-41
42 D0102042 1 |5 D3-42
43 €S08050501 2 |HEEIRET M5X5 A3-23
44 €S08060611 2 |RNEEIRET M6X6 (0. 75) A3-9
45 D0102045Y2 1 |t® D3-45-01
46 €S01041002 3 |—T+F&E K125 M4X10 A1-20
47 £S21041702 3 (BB L4 D3-47
48 €S08060601 1 |NEEIRE] M6X6 A3-26
49 €S09051602 4 |ARNFAIZEEE N5X16 A3-40
50 D0102050 2 1B 2 D3-50
51 €S01041002 3 |—T+F&E K125 M4X10 A1-20




 ERIEEE / Feed mechanism

C1

HF<1510>#1 8




C1. X%

SBe |THREFS #E FIHEZTR NAME OF PARTS RM
1 M0103001 IE-2 eP M5—1

2 MO0103002 1 |ERRSER M5-2
3 €S09031002 1 [A7SAIZEN3X10 C17-4
4 €S09030802 1 |ANfIEE M3X8 E35-58
5 €S01030504 16 |—+=F&KIZETMIX5 A49-74
6 M0103006 2 |BHAH1010 (V) M5-6

7 €S09031002 20 (A7<AIZFEN3XT0 c17-4
8 M0103008 1 |EHRLXZBZR1010 (/) M5-8

9 M0103009 1 |EMEZZE (FED M5-9
10 MO103010 1| &R X)) <1010> M5-10
11 €S09040802 2 |ARAIZIEMAXS A7-72
12 £S09030602 16 |A7~ FRUZFEMIX6 A29-24
13 M0103013 2 |BHMAHTE XO M5-13
14 €S09031002 18 |A7~FRUZFEM3X10 C17-4
15 D0103028 1 X S5h D5-28
16 BR10220620 2 |Fkih& 6900ZZNR D5-27
17 D0103022 1 |X-ZERE D5-22
18 €S08060601 2 |HEEIZET M6X6 A3-26
19 €S09051602 2 |ARAIERE N5X16 A3-40
20 €$21050702 2 |FEE M A5-50
21 D0103025 1 | X-AREHE D5-25
22 €S21100805 1 |FF&E 10 A9-10
23 M0103023 1 |E&FHX (510-5GT-30) M5-23
24 M0103024 1 |R&wZER O M5-24
25 M0103025 1 |ZE M5-25
26 €S08060601 2 |NEEIRETM6X6 A3-26
27 BR10220620 2 |FkihA& 6900ZZNR D5-27
28 M0103028 1 | X-EREHE M5-28
29 €S08060601 4 |HETEIRETME6X6 A3-26
30 M0103030 1 [X-ZE%%H M5-30
31 €S01100024 1 |57 6000V J9-3
32 D0104002 1 | X-EmiE D7-2
33 €S08060601 2 |HEEIRETN6X6 A3-26
34 M0103034 1 [ RENSR M5—34
35 €S09030802 2 |ARAIZFEM3XS E35-58
36 €S09030602 2 |ASAIZHEM3X6 A29-24
37 M0103037 1 | RER M5-7
38 €S09051602 1 [R7<FHIZHEM5X16 A3-40

FF<1510>41 8

44 M0103043 1| & R X <1510> M5-44
45 M0103044 2 | ZFhBH1510 XO M5-45
46 €S09031002 20 (A7<AIZFEN3XT0 c17-4
47 M0103047 1 |R& %X (610-56T-30) M5-47




C2 . ERIEEE / Feed mechanism

?‘—59

HF<1510>41 2




C2. iX#$l 2
SBe |THREFS #E FIHEZTR NAME OF PARTS RM
1 D0104055 1 |BoHDiEEH Y D7-55
2 €S09041002 4 [H7SAIZFEMAXT0 A5-21
3 M0104003 1 |HVRERY M7-3
4 €S09061602 6 |PI7SFIRIEN6X16 A7-70
5 £S22061602 6 |[MEREE 2-6 A47-14
6 €S21061002 6 |[FEE M6 A5-32
7 D0104065 2 |EMA R D9-65
8 €S09051002 4 |ASAIZERE N5XT10 D9-66
9 A0103014 1 |ERhERY A5-14
10 €S08060601 4 |HETEIRETME6X6 A3-26
11 D0104067 2 |WAZRAH D9-67
12 €S09041002 4 [A7SAIZFEMAXT0 A5-21
13 M0104013 1 A&y M7-13
14 M0104014 1 |E&EME M7-14
15 M0104015 1 |EERR M7-15
16 €S09061602 1 |ANFIZEN6X16 A7-70
17 €S09051002 2 |ARAIZERE N5XT10 D9-66
18 M0104018 1 |E&HRIER M7-18
19 BR101929ZX 1 (FhEEA& 10 A5-7
20 MO104020 1 | EREIREh L 22%H M7-20
21 M0104021 1 [EBVEIREIE SR M7-21
22 €S08060601 2 |HEEIZET M6X6 A3-26
23 €S09051602 2 |ARAIZFEMEX16 A3-40
24 £S22051602 2 [HEHRE 2-5 A5-49
25 €$21050702 2 |FEE M A5-50
26 M0104026 1 |BEE (L M7-26
27 M0104027 1 |BExE (R M7-27
28 €S10040802 16 [—FJSK12ET M4X8 A5-23
29 M0104029 2 |EWR M7-29
30 M0104030 4 |ERBH M7-30
31 €S01030504 6 |—+F&EZKIZETMIX5 A49-74
32 M0104032 1 [$HR*MNEAER M7-32
33 €S10041303 8 | —FILUZFT M4Xx13.3 D7-36
34 M0104034 1 |#MERFR ZBEL M7-34
35 M0104035 1 |#MEAFR ZZER M7-35
36 €S18061602 4 |HANFAIERE EEE)M6X16 D7-39
37 D0104035 8 |%MEAHRZE D7-35
38 D0104038 2 |fMESHRSZZE D7-38
39 €S13043002 8 | SAIEEM A27-4
40 D0104050 1 |BoHDiEEH X D7-50
41 D0104051 1 | BiERER D7-51
42 A0104037 1 |IRFhiEEE 16 A9-37
43 M0104043 1 (B E L EeF M7-43
44 M0104044 1 |hesE M7-44
45 D0104047 2 |wE8 D7-47
46 €S01030402 2 | tTFELIZEIM3X4 A1-17
47 M0104047 1 [EeSE LR M7-47
48 €S03030503 4 |HFINKIRETMIXS A1-12
49 €S05030601 2 |7 AITKIZET M3X6 D5-6
50 M0104050 1 |E&EWmE BD M7-50
FAF<1510>H 5
51 M0104051 1 [EEZH1510 (F) M7-51
52 M0104052 1 [EEZ=H1510 (B) M7-52
53 M0104053 2 |E#HR1510(U) M7-53
54 M0104054 2 |EE#R1510(D) M7-54
55 M0104055 8 |EWIERE M7-55
56 M0104056 1 |¥HRAERNHR1510 M7-56
57 M0104057 1 | EMEIRE 224 (1510) M7-57
58 M0104058 1 | EMIEIREI 22 (1510) M7-58
59 £S10040802 12 [—F L1247 M4X8 A5-23




C3 . ERIEE / Feed mechanism

< ##3X / For Solenoid type >

BF<1510041 8

36




C3. X%
SBe |THREFS #E FIHEZTR NAME OF PARTS RM
1 M0105001 1 |ERE M9-1
2 M0105002 2 |QCHEMIEF i M9-2
3 M0105003 2 |QCEMEF M9-3
4 MO105004 2 | EMEEIETIR M9-4
5 €S10350501 4 [—+F12%TM3. 5X5 E37-20
6 M0105006 2 |EEWR M9-6
7 M0105007 2 |IERFE M9-7
8 M0105008 4 |HE M9-8
9 £S08040401 8 |HEEIZREIMAX4 A13-12
10 M0105010 2 |EF M9-10
11 MO10501 1 4 |EFREAIARET M9-11
12 M0105012 2 | —FJL4ZFTSM4. 37-40 L8 M9-12
13 M0105013 2 [BEA M9-13
14 M0105014 1 |38 M9-14
15 M0105015 1 |iBre M9-15
16 M0105016 1 [Bk M9-16
17 M0105017 2 BRI ZRAHAIERET M9-17
18 MO105018 1 [GEREEWHA M9-18
19 M0105019 1 [EELRLR M9-19
20 €S09040802 2 |ARAIZIEMAXS A7-72
21 €$21050702 2 |FEE M A5-50
22 €S09061402 4 |ASAIZERE N6XT14 D1-37
23 M0105023 2 |EHIESEB M9-23
24 M0105024 4 |[EMIIEIR M9—24
25 M0105025 2 |[EBEBR M9-25
26 M0105026 1 [EHZEA M9-26
27 €S09041602 6 |PI7SFAIRIEN4X16 A3-29
28 M0105028 1 |/IBREH M9-28
29 €S09040802 2 |ARAIZHEMAXS A7-72
30 €S09051002 4 [H7SAIZFENSXT10 D9-66
31 M0105031 1 |/EM M9-31
32 €S13065002 2 |tZ2EM6 A21-26
33 €S07061902 2 |—FrEEEIREIM6X19 A21-29
34 M0105034 1 [[E#R(1010) M9-34
35 €S09051002 2 |ASAIRFENSXT0 D9-66
36 M0105036 1 [E#HR (1010) M9-36
37 €S08050501 1 [RNEEIRETIM5X5 A3-23
38 £S32030402 2 | ENCEHAIERET D11-48
39 €S09051602 2 |ARAIZFEMEX16 A3-40
40 £S22051602 2 [BEHRE 2-5 A5-49
41 M0105041 2 |3HHRM M9-41
42 €S01030504 6 |TF&EKIEETINIXE A49-74
43 M0105043 4 |44 M9-43
FAF<1510>4 5L
44 M0105044 1 |[[E#R1510 M9-44
45 M0105045 1 [ERMHR1510 M9-45

10




C4 . iERI2EE / Feed mechanism

< £ | For Peneumatic type >

11



C4. iX$I 2
SBe |THREFS #E FIHEZTR NAME OF PARTS RM
1 M0106001 1 | EMSEIRER M11-1
2 €S08050501 1 [RNEEIRETM5X5 A3-23
3 €S09041602 4 |A7SAIZFEMAX16 A3-29
4 MO106004 1 | EMSEREEH M11-4
5 D0106005 2 |S4ISCPD2-CB-16-15 D13-5
6 £$26050301 2 |4mATEE o5 D13-6
7 £S26060401 4 |3hATEE c6 D13-9
8 D0106008 2 | REIHESL D13-8
9 D0106007 2 |REEL D13-7
10 £S08040401 4 |HEEIZEINAXA A13-12
11 M0105008 2 |HE M9-8
12 €S09040802 2 |ARAIZEEMAXS A7-72
13 £S22041002 2 [HEHE2-4 A37-14
14 £S21040832 2 |FEEM A25-22
15 M0106015 1 | ERI#ER (R 3h) M11-15
16 M0106016 2 |EMIER (R M11-16
17 M0105002 1 |QCIEHIE #F4H M9-2
18 M0106018 1 | EMI#EL (R3h) M11-18
19 M0105023 2 |EHIESEB M9-23
20 M0105024 4 |[EMIIEIR M9—24
21 M0105025 2 |[EBEBR M9-25
22 M0105026 1 [EHZEA M9-26
23 €S09041602 6 |PI7SFAIRIENAX16 A3-29
24 €S09040802 4 |A7SAIZFEMAXS A7-72
25 £S55484002 4 [H7SAIZFENSXT10 D9-66
26 M0106026 1 |[EBIL M11-26
27 M0106027 1 |JEHIR M11-27
28 €S13065002 4 |4Z2EM6 A21-26
29 M0105034 1 [E#R(1010) M9-34
30 €S09051002 2 |ASAIRFENSXT0 D9-66
31 M0105036 1 [E#HR (1010) M9-36
32 M0105028 1 |/IBR4EH M9-28
33 €S07061902 4 |—FFEZXEIREIM6X19 A21-29
34 €S01030504 6 |TF&EKIEETIMIXE A49-74
35 £S32030402 2 | ENCEHAIERET D11-48
36 M0105041 2 |3HHRM M9-41
37 M0105043 4 |HHER M9-43
FAF<1510>41 5L
38 M0105044 1 [E#R1510 M9-44
39 M0105045 1 [EERMHR1510 M9-45

12




D1 .#A[E% & / Work clamp lifter mechanism

Lo 97
2928 = I/
%\ @ Q sz 19 I’*
@““ @?/0 a\ 23

25 26 24

13



D1. #B[F 3%

SBe |THREFS #E FIHEZTR NAME OF PARTS RM
1 D0107001 1 (W% D15-1
2 D0107002 1 |EHF D15-2
3 D0107003 1 |3 D15-3
4 BR25370700 1 |%A7& 6805VV D15-4
5 €S08060611 2 |RNEEIRET M6X6 (0. 75) A3-9

6 €S01040602 2 |—+FEK12ET M4X6 A15-7
7 D0107007 1 & D15-7
8 D0107008 1 |5 D15-8
9 €S21061405 2 (2B D15-9
10 €S13065002 1 [#28 M6 A21-26
11 D0107011 1 |EER D15-11
12 €S12061202 1 IR FREZEE M6X12 D15-12
13 D0107013 1 |[EBF D15-13
14 €S08060601 1 |NEEIRE] M6X6 A3-26
15 €S08060611 1 |NEEIRET M6X6 (0. 75) A3-9
16 D0107016 1 |EBHEF D15-16
17 D0107017 1 |EEBH#HER D15-17
18 D0107018 1 |BEGEF A D15-18
19 €S19803011 4 |HHIE2%T 6 D15-19
20 €S01030404 4 |+FELIZEIM3X4 D7-48
21 D0107021 1 |[BEGE B D15-21
22 D0107022 1 |18 BREXHF D15-22
23 D0107023 1 |BEAFHh D15-23
24 €S08060601 1 |NEEIRE] M6X6 A3-26
25 £S08040401 1 [RNEEIZETMAX4 A13-12
26 D0107026 1 |BHER D15-26
27 D0107027 1 |BciEiREh D15-27
28 £$21080705 1 |3 D15-28
29 £S26080901 1 |HFAEECcS A5-18
30 €S08060601 1 |NEEIRE] M6X6 A3-26
31 £S08040401 1 [RNEEIZETMAX4 A13-12
32 D0107032 1 |[[BIBRIRFHF D15-32
33 D0107033 1 [RFATFER D15-33
34 D0107034 1 [FR D15-34
35 D0107035 1 |[IBATE D15-35
36 €S08060601 1 |NEEIRE] M6X6 A3-26
37 £S04040802 1 [—FISkRET M4 A23-72
38 D0107038 1 |[IBFHEF D15-38
39 D0107039 1 |[IBAETFES. D15-39
40 A0110025 2 |BELAH R A21-25
4 €S13065002 2 |428 M6 A21-26
42 €S13065002 1 [#2E M6 A21-26
43 €S19635501 1 |ERE24T D15-43
44 £S20635502 1 | IR AT VIE SR ET A21-27
45 €S12065001 1 |IMRFEZEEE M6X50 D15-45
46 €S13065002 1 [#28 M6 A21-26
47 D0107047 1 [EEMFEL D15-47
48 €S09040802 1 |ANRIREN4XS8 A7-72
49 €S10351221 1 [—FFK4RET SM3. 57X12 D15-58
50 D0107050Y2 1 [ATEEE M4 D15-50
51 D0107051 1 |E D15-51
52 D0107052 1 [BEZE D15-52
53 D0107053 1 [REEE D15-53
54 D0107054 1 |[EETHE D15-54
55 €S08060501 1 |NEEIRET M6X5 A5-45
56 D0107056 1 [EEHF D15-56
57 D0107057 1 |/EM D15-57

14




D2 .#4[E 3% & / Work clamp lifter mechanism

< B / For Solenoid type >

10

15



D2. {8 EEE B>
SBE | THREFS #E EHHRIR NAME_OF PARTS RM
1 D0108001 1 |BHE D17-1
2 €S09041002 4 [H7SAIZFEMAXT0 A5-21
3 M0108003 1 | ERMEFARA S M15-3
4 M0108003C3 1 |REE#R E M15-3-03
5 €S01040402 4 | —1+FEKI2ET M4X4 D7-49
6 D0108006 1 | ERMEFAFF D17-6
7 A0104007 1 |8 A9-7
8 A0104008 1 (A IESKIER A9-8
9 D0108009 1 [\#FA4TE B D17-9
10 €S08060601 1 |NEEIRE] M6X6 A3-26
11 €S21100805 1 |FF&E 10 A9-10
12 £S24080601 1 [$4E ES A9-11
13 €S08060601 2 |NEEIZET M6X6 A3-26
14 D0108014 1 |y D17-14
15 D0108015 1 | ERMEFAFF D17-15
16 €S19803201 2 |[tAEAFHAIARET A9-16
17 D0108017 1 |E D17-17
18 D0108018 1 | DikEE D17-18
19 D0108019 1 |EBEIENR D17-19
20 €S09051002 2 |ARAIZERE N5XT10 D9-66
21 D0108021 1 |BoHDiEEH P D17-21
22 D0108022 1 | Bikingk P D17-22
23 €S09041002 4 [H7SAIZFEMAXT0 A5-21
24 D0108024 1 |3REhiEE D17-24
25 €S08060601 2 |HEEIZET M6X6 A3-26
26 D0108026 1 (B S5 D17-26
27 BR10220620 2 |FkihA& 6900ZZNR D5-27
28 £S26100901 2 |sA1EE c10 D5-17
29 €S01040602 1 |[—T+FE KI8T M4X6 A15-7
30 £S21040832 1 | F&EE v A25-22
31 D0108031 1 |DEiER D17-31
32 €S08061051 1 |NEEIZET M6X10 D17-32
33 €S08060601 1 |NEEIRE] M6X6 A3-26
34 D0108034 1 | ERAE D17-34
36 €S08061051 1 |NEEIRET M6X10 D17-32
37 €S08060601 1 |NEEIRE] M6X6 A3-26
38 D0108038 1 |EBRSER D17-38
39 €S09040602 1 |ANABIEE M4X6 D17-39
40 D0108040 1 ([EBHHR%H D17-40
41 €S08060601 2 |NEEIZET M6X6 A3-26
42 D0108042 1 |[1BBRIR BhAF D17-42
43 A0104019 1 [FREREEH A9-19
44 BR06150500 1 |4h& R-696ZZ A9-18
45 £S21060402 1 |3 D17-45
46 €S08050501 1 |NEEIRE] M5X5 A3-23
47 D0108047 1 |[EBIIR A D17-47
48 A0104019 1 A &R A A9-19
49 BR06150500 1 |4h& R-696ZZ A9-18
50 £S21060402 1 |3 D17-45
51 €S08050501 1 |NEEIRE] M5X5 A3-23
52 €S21100805 1 |FF&E 10 A9-10
53 D0108053 1 |G EM D17-53
54 €S01040602 2 |—+FEK12ET M4X6 A15-7
55 D0108055 1 |EBMEREEE R D17-55
56 €S01040602 2 |—+FEK12ET M4X6 A15-7
58 D0104064 1 | EERFS 30X40 D9-64
59 €S09061202 2 |ARAIERE N6X12 A5-31
FAF<1510>H 5
57 M0108057 1 |EMMEARAHE (1510) M15-57
60 M0108060 1 |EEERRE (1510) M15-60

16




D3 .$4[E% & / Work clamp lifter mechanism

<=z=EX / For Peneumatic type >

17



SBe |THREFS #E FIHEZTR NAME OF PARTS RM
<FERD>

1 D0108018 1 | DikEE D17-18
2 D0108019 1 |[EBEIEWR D17-19
3 €S09051002 2 |ASAIRFENSXT0 D9-66
4 D0108021 1 Bk EakAHP D17-21
5 D0108022 1 | Bikingk P D17-22
6 €S09041002 4 [A7SAIZFEMAXT0 A5-21

7 D0108024 1 |IREhiEE D17-24
8 €S08060601 2 |HEEIRETM6X6 A3-26
9 D0108026 1 (BT S5 D17-26
10 BR10220620 2 |FkihA& 6900ZZNR D5-27
11 £S26100901 2 |4AEE c10 D5-17
12 €S01040602 1 [—T+FRETM4X6 A15-7
13 £S21040832 1 | FEEM A25-22
14 D0108031 1 |DEiER D17-31
15 €S08061051 1 |NEEIREIN6X10 D17-32
16 €S08060601 1 [RNEEIRETN6X6 A3-26
17 D0108038 1 |EBR SR D17-38
18 €S09040602 1 |ANFRIREN4X6 D17-39
19 D0108040 1 ([EBHHR%H D17-40
20 €S08060601 1 [RNEEIRETN6X6 A3-26
21 D0108042 1 |1BBRIR AT D17-42
22 A0104019 1 A & R A A9-19
23 BR06150500 1 |4h& R-696ZZ A9-18
24 £S21060402 1 |3 D17-45
25 €S08050501 1 [RNEEIRETIM5X5 A3-23
26 D0108055 1 |EBMEREER D17-55
27 €S01040602 2 |—1=F42ETM4X6 A15-7
28 D0104064 1 | EERS 30X40 D9-64
29 €S09061202 2 |ARAIRFEMEX12 A5-31
30 D0109030 1 |BEE 29 D19-30
31 E0001055 2 |#BEZE 10.5 E1-55
32 €118550001 1 |y D19-32
33 D0109033 1 |ZE D19-33
34 €S08060601 2 |HEEIRETM6X6 A3-26
35 €S08060601 1 [RNEEIRETN6X6 A3-26

18




. Tih3EE / Lower shaft mechanism

&&l&

1 4

B O]
S

19




E. TihZs

SBe |THREFS #E FIHEZTR NAME OF PARTS RM
1 CSA3226001 1| ER 25T SHOULDER SCREW

2 CSA3227001 1|428 M6 NUT (FT), M6

3 CSA3228001 13REE 5 ROCK GEAR

4 CSA4782001 13REE 55 ROCK GEAR SHAFT

5 CSA3231001 1|%E B SET SCREW COLLAR B

6 €012060536 2[424T M6X5 SET SCREW SOCKET (FT) M6X5
7 CSA3233001 1|28 SET SCREW COLLAR

8 £$23651001 2| ElE4RET M6X6 SET SCREW SOCKET (FT) M6X6
9 €012060636 2[424T M6X6 SET SCREW SOCKET (FT) M6X6
10 CSA4783101 1| T 5heB 4 LOWER SHAFT ASSY

11 €012500536 1|42%7 M5X5 SET SCREW SOCKET (FT) M5X5
12 CSA6216001 1| TihimE LOWER SHAFT BUSH

13 €012060636 1|42%T M6X6 SET SCREW SOCKET (FT) M6X6
14 CSA3238101 2| FEHR VA T 5 ADJUSTING STUD

15 €081003670 2|0Ffz [ PW3 0 RING PW3

16 CSA6220001 1| KIEREELY 6 SHUTTLE RASE ASSY G

17 £S02429201 1| HEHR 2 T [0) SHUTTLE THREAD GUIDE

18 CSA4199001 2[424T M3X4 SCREW M3X4

19 CSA3241001 2| K HEHR [E REHR S—-RACE BASE SETTING CLAW
20 €152684101 2[4 E COMPRESSION SPRING

21 026030136 2| FmE S3 WASHER PLAIN S3

22 062300616 2[424T M3X6 SCREW PAN M3X6

23 €153050000 2|;hEs S-RACE BASE FELT

29 £S59886001 2|;h%s L=360 FELT, L=360

30 €012060636 1|42%T M6X6 SET SCREW SOCKET (FT) M6X6
31 C048070342 1|34E E7 RETAINING RING E7

32 CSA3284101 1|1#84E D DRIVER, D

33 €018501232 14257 M5X12 BOLT SOCKET M5X12

34 C*P. 66 1|9MNBERR SHUTTLE RACE BASE

35 C*P. 66 1|ROEHHE BOBBIN CASE ASSY

36 C*P. 66 UREREE:E S TENSION SPRING

37 C*P. 66 1|42%7 SCREW

38 C*P. 66 1Bz sk E ANTI-SPIN SPRING

39 C*P. 66 118 BOBBIN

40 CSA3283101 1|%E R SET SCREW COLLAR R

4 €012500536 1|42%T M5X5 SET SCREW SOCKET (FT) M5X5
42 C*P. 66 1| P RERR SHUTTLE HOOK

43 £$32557000 1|3m% 4X4 L=330 WICK, 4X4 L=330

20




F . {it;hiE/8% & / Lubrication

—L

h ‘ = “@ﬂ\ i

29@39 P‘@
| 29_( ‘?@;I \

21




F. {i5miE a5

SBe |THREFS #E FIHEZTR NAME OF PARTS RM
1 €S07060901 1 |425] SET SCREW

2 D0111002 1 |hiE= CRANK COVER

3 €S01061002 3 |[+FERETMEX10 SCREW PAN M6X10

4 D0111068 1 |JEHRGhE R FELT BED R

5 D0111067 1 |JhEER R WICK SUPPORT R

6 £S22041002 3 [HMEERE 2-4 WASHER SPRING 2-4

7 CSA4786101 1 |;HE FELT

8 CSA3503201 1 | TFELAH 3 LOWER SHAFT WICK SUPPORT
9 CSA3504201 1 | THiERHis LOWER SHAFT GEAR FELT
10 C018400636 2 |7 FLZEEE M4X6 BOLT SOCKET M4X6

11 C062400616 3 |—TF&EK1Z2ET M4X6 SCREW PAN M4X6

12 CSA6583001 1 |JRARGHES L FELT BED L

13 CSA6581001 1 |JREER L WICK SUPPORT L

14 CSA6572001 1 iM% L=140 WICK L=140

15 €552907000 1 |HZ&E #10 CORD HOLDER #10

16 CSA6577001 1 |;mE L=300 0IL TUBE L=300

17 €S47307001 2 |—+=F&EK12ET M3X4 SCREW M3X4

18 CSA3274101 1 [HEEER FELT HOLDER

19 £S44924001 2 | —FFL4ZET M3X5.5 SCREW M3X5.5

20 €152948001 1 [HRE OIL GAUGE WINDOW

21 £550529000 1 [E% L=320 0IL TUBE L=320

22 £S07459100 1 [ L=240 0IL TUBE L=240

23 CSA5292101 1 |ih% L=680 WICK L=680

24 €S53175000 1 [ L=450 0IL TUBE L=450

25 CSA5072001 1 [E% =120 0IL RUBE L=120

26 CSA6578001 1 [38%% 6X6 L=300 WICK 6X6 L=300

27 €S09043000 4 |ihEs FELT

28 CSA3242001 1 [HEEER FELT HOLDER

29 £525567000 3 |EZk3k #8 CORD HOLDER #8

30 CSA3246001 1 |EREHRIER GEAR WICK SUPPORT

31 CSA3280001 1 |;HE GEAR FELT

32 CSA4789101 1 %%k B LOWER SHAFT WICK SUPPORT B
33 €062060816 1 |[—T+FEK18%5T M6X8 SCREW PAN M6X8

34 CSA6579001 1 ;@& L=110 OIL TUBE L=110

35 €S00400000 1 |ih% 2.5X200 WICK 2.5X200

36 CSA6260001 1 [HEsEHF FELT ASSY

37 CSA6263001 1 |imE L=320 0IL TUBE L=320

38 525664000 1 |HRZ&E #6 CORD HOLDER #6

39 COA5401006 5 |—+=iZ# (GFELFED MAX10DB  |SCREW PAN (S/P WASHER) M4X10
40 NTM2104000 1 |E&HHEE FELT

41 NTM2104100 1 [A&MHEE FELT COVER

22




G . &% B/ Threading mechanism

23



G. Y AdEx

SBe |THREFS #E FIHEZTR NAME OF PARTS RM
1 A0108001 1 | 3&EME A A17-1
2 €S01050602 1 |—T+F&EK18%5T M5X6 A17-2
3 A0108003 1 |3%%ME B A17-3
4 €S01050602 1 |—T+F&EK18%5T M5X6 A17-2
5 DO112005 1 |id%388 C D27-5
6 €S01050602 1 |[—T+FEK18%5T M5X6 A17-2
7 A0108007 1 |H&EMEHF A17-7
8 A0108008 1 | kR A17-8
9 A0108009 1 |EATRE A17-9
10 A0108011 1 | FkiTH A17-11
11 A0108012 1 |[E&EE A17-12
12 A0108015 1 |R&EEE A17-15
13 A0108016 1 |R&E A17-16
14 €S07363521 1 |3PI5254RETSM3. 57 B11-16
15 €S08060651 1 |NEEIRET (GEiR) M6X6 A17-18
16 A0108010 1 |[#RgksH A17-10
17 A0108019 1 |R&4T5h A A17-19
18 A0108016 2 |Fk&H A17-16
19 A0108023 1|45 A17-23
20 A0108025 1 [ &ER A A17-25
21 A0108026 1 |HHFHEZLSE D A17-26
22 A0108027 1 (AN A M A17-27
23 €S08060601 1 |NEEIRE] M6X6 A3-26
24 A0108029 1 |mFs 8X15.5 A17-29
25 A0108030 1 | A17-30
26 €S01350421 1 |42%T SM3.57-40X4 A17-31
27 A0108020 1 |k&iE2H A17-20
28 A0108021 1 [BE A17-21
29 A0108013 1 |[1EEh#E A17-13
30 A0108014 1 |FeskimE A17-14

24




H . % %% E / Bobbin winder mechanism

25



H. Y AdEx

SBe |THREFS #E FIHEZTR NAME OF PARTS RM
1 D0113001Y2 1 |n= D29-1-01
2 A0109002 1 |B&F R A19-2
3 €S08050501 1 |NEEIRE] M5X5 A3-23
4 A0109004 1 |B&FWR A19-4
5 £S34041201 1 |BREHEE A19-5
6 A0109006 1 |HRE A19-6
7 A0109007 1 |3 A19-7
8 €S01350602 1 |[—T+FEK18%T M3.5X8 A19-8
9 €S21060805 1 |3 A19-9
10 £S24050501 1 [$4E E5 A19-10
11 A0109011 1 |BEE A19-11
12 A0109012 1 [BEEEWR A19-12
13 €S01041202 1 |[—T+FELIRET M4x12 A19-13
14 A0109014 1 |REEF A19-14
15 €S10040501 1 [—F&EK12ET M4X5 A19-15
16 A0109016 1 |BZ%EN A19-16
17 £S08040401 2 |HEEZEINAXA A13-12
18 A0109018 1 |E A19-18
19 £S24050501 2 |#4F E5 A19-10
20 €S21065005 1 |84 D29-20
21 A0109020 1 |E%H A19-20
22 A0109021 1 |B%E A19-21
23 A0109022 1 8K A19-22
24 £S08040401 2 |HEEZEINAXA A13-12
25 £S21060805 2 (2B A19-9
26 A0109025 1 [ A19-25
27 A0109026 1 |HE A19-26
28 A0109027 1 [1Ezh%h A19-27
29 A0109028 1 |97 A19-28
30 €S01050602 1 |[—T+FEK12%5T M5X6 A17-2
31 A0109038Y2 1 | B&FREAN A19-38-01
32 A0108016 2 |Fk&H A17-16
33 A0108014 1 |FeskimE A17-14
34 A0108012 1 |[E&E8 A17-12
35 A0108013 1 |[1EEh#E A17-13
36 €S08050501 1 |NEEIRE] M5X5 A3-23
37 €S01061002 6 |TFIRETM6X10 A1-6
38 D0113038 1 |BLIRFER D29-38
39 €S08060611 2 |RWEEI2ET M6X6 (0. 75) A3-9

26




J . Y1Z%EE |/ Thread trimmer mechanism

534?
540 S—56

L&

55 0@

23—

27




J. V% EE

SBe |THREFS #E FIHEZTR NAME OF PARTS RM
1 CSA3301101 1|1 Mm% THREAD TRIMMER CAM

2 £S23651001 2| ElE4RET M6X6 SET SCREW, SOCKET (FT) M6X6
3 CSA4798001 1| EBAEEASA R ZER SETTING PLATE SOLENOID
4 CSA5135001 1|04 B Lk THREAD TRIMMER SOLENOID
5 €017400802 2|24 M4X8 BOLT M4X8

6 €028040246 2| ERE 2-4 WASHER SPRING 2-4

7 €025040236 2| E M4 WASHER PLAIN M4

8 CSA3307001 1| R ERAT SOLENOID LEVER

9 €012400436 1|425T M4X4 SET SCREW SOCKET (FT) M4X4
10 €154599000 1| B R SR 22 i ER fE] SOLENOID CHSHION

11 £S02652001 1|3 E WASHER

12 €S04159000 112K 1M BAND, 1M

13 £S55484002 2[424¢ (FEED M5X10 BOLT, SOCKET (S/P WASHER) M5X10
14 CSA4799001 1|3 BHEAF PUSHING LEVER D-LEVER
15 CSA3306001 1|EZ82%T 7-3 SHOULDER SCREW , 7-3

16 CSA3309101 1|12 R B 4T TR-DRIVING LEVER

17 CSA3310001 1|7 COLLAR, TR-TRIMMER

18 CSA3311001 1|45 % COLLAR SHAFT

19 £S46903001 1|425T M4X5 SET SCREW , M4X5

20 048040342 1|34 E4 RETAINING RING E4

21 CSA3315001 1|4 v THREAD TRIMMER ROD V

22 £S32465001 235K EH BALL JOINT ASSY

23 €021060106 2(42E M6 NUT M6

24 £S32462001 1|EZ4Z%T B M6 SHOULDER SCREW , B:M6

25 €021060306 1|75 A2 E M6 NUT M6

26 £S23651001 1|E ESZ$] M6X6 SET SCREW SOCKET (FT) M6X6
27 €231071001 1|4HE 8X15 BUSH, 8X15

28 CSA3312001 1| IR BT F (53 GUIDE SHAFT

29 CSA3313101 1|38% SPRING, COMPRESS | ON

30 €154596000 1R ERE CUSHION

31 £S32462001 1|EZ4Z%T B M6 SHOULDER SCREW, B: M6

32 €021060306 1752 E M6 NUT M6

33 £S25475101 14257 M6X19 SET SCREW, M6X19

34 €021060106 1|428 M6 NUT M6

35 CSA4546001 1| WI&4T4F V THRED TRIMMER LEVER V

36 CSA3317001 1|91 4T4F H THREAD TRIMMER LEVER H
37 CSA4801001 1|44 H THREAD TRIMMER ROD H

38 £S32465001 235K EH BALL JOINT ASSY

39 €021060106 2(42E M6 NUT M6

40 £S32462001 1|EZ4Z%T B M6 SHOULDER SCREW, B: M6

41 €021060306 1752 E M6 NUT M6

42 CSA3319101 1) & AT 4T 5 SHAFT, TR-TRIMMER LEVER
43 CSA4545001 2[5 SPACER

44 €048080142 1|54 C8 RETAINING RING EXTERNAL C8
45 €012060636 2[424T M6X6 SET SCREW SOCKET (FT) M6X6
46 CSA3320101 S SPRING HOOK

47 CSA3321001 1k EMEE SPRING, EXTENS | ON

48 €018501236 1|824#¢ M5X12 BOLT SOCKET M5X12

49 €028050246 1|3 ERE 2-5 WASHER SPRING 2-5

50 C146354002 1|30 5 WASHER, PLAIN 5

51 CSA3324001 1|3h 7] B4 MOVING KNIFE LEVER

52 CSA3325001 1| B2 4247 6.35-6 SHOULDER SCREW, 6. 35-6
53 CSA4802001 1|30 71 #F 5 SHAFT MOVABLE KNIFE LEVER
54 €012060636 1|42%T M6X6 SET SCREW SOCKET (FT) M6X6
55 CSA3327101 1B T EHF M-KNIFE CONNECTING PLATE
56 CSA4354001 1|EZ 4257 6-1.8 SHOULDER SCREW, 6-1. 8

28




J . Y1Z%EE |/ Thread trimmer mechanism

534?
540 S—56

L&

55 0@

23—

29




J. Pgk %

SBe |THREFS #E FIHEZTR NAME OF PARTS RM
57 CSA5157001 15T A NEEDLE PLATE A

58 CSA3330101 1|Eh714R % F MOVABLE KNIFE ASSY F

59 CAS4518001 1| ER 25T MOVABLE KNIFE SHOULDER SCREW
60 CSA4519001 1 TIBE THRUST WASHER

61 €S00705001 1B E MOVABLE KNIFE COLLAR

62 CSA6397001 118K 0.2 M-KNIFE SPACER TO. 2

62 CSA3334001 11#K 0.3 M-KNIFE SPACER TO. 3

62 CSA6398001 115K 0.4 M-KNIFE SPACER TO. 4

63 CSA3335001 1|ZE7] F FIXED KNIFE F

64 €062300416 2[424T M3X4 SCREW PAN M3X4

65 025030236 2| @ M3 WASHER PLAIN M3

66 C*P. 66 15T 7LR NEEDLE HOLE PLATE

67 ¢100360003 2[424T SM2. 38 SCREW

68 €S25310101 2[425T M4 SCREW, FLAT M4

69 CSA3538001 2[424T M4X8 SCREW, M4X8

70 CSA6273001 1| KR =TS U SHUTTLE BASE COVER HOOK U

71 €028030246 2|5 ERRE 2-3 WASHER SPRING 2-3

72 025030236 2| @ M3 WASHER PLAIN M3

73 €062300416 2[424T M3X4 SCREW PAN M3X4

30




K. %35 & / Thread wiper mechanism

31



K. AdEx

S EREFS = EHMEBIR NAME OF PARTS RM
1 D0115001 1 |HIk gk 414 D35-1
2 D0115002 1 |Hkenss D35-2
3 €S21190801 1 |PERE D35-3
4 D0115004 3| FEZERY D35-4
5 D0115005 IR ES SRR S D35-5
6 D0115006Y2 1 |HEEEk D35-6
7 CS10035503 8 [ AL IRETM3X5. 5 A13-28
8 D0115008 I ESES R HES R D35-8
9 €S09040802 1 |7SFHIBEEMAXS AT-T72
10 €S21040832 1 PP W A25-22
11 D0115011 IR ESES iR R R GE D35-11
12 £S24040701 1|34k E4 A21-18
13 D0115013 1 RS D35-13
14 €S10350501 1 | FARLIEET NS, 5-5 E37-20
15 D0115015 1 |3psg D35-15
16 €S09051202 2 | NS AIEFEMEX12 D11-45
17 D0115017 BN ESES Yo D35-17
18 €S21040402 1|3 D35-18
19 £S24030401 1|34k E3 D35-19
20 D0115020 1| D35-20
21 €S02040502 1 | — ek B A L R E T MAXS A21-6
22 D0115022 IR ESES R HEST ] D35-22
23 €S21050701 1|3 D35-23
24 D0115024 1 |[EIEJFeA D35-24

32




L. #¥A%3EE |/ Tension release mechanism

33



I
=
=
[l

v

uing

s

THHFS

¥
fin

THARR

NAME OF PARTS

RM

@oo-qmmyumel\%!—

Sy U1 O1 O1 O1 O1 O1 O1 O1 O1 Q1 v b W B b B b s s W W W W W W W W W WD NDMNDDNDDNDNDDNDDNDDNDDND = = = =
O O© 0 1O U1k WD O © 01O Uk W M O O© 00O Uk W M O O© 00O Uk W —m O © 000 Ok Wi — O

CSA4855001
(CS12040802
(S22041002
(S21040832
CS12041404
(S13043002
(S21040901
A0110012
D0116009
A0114049
A0112006
(S24040701
CS21050702
A0112009
A0112010Y2
CS19703003
A0112012
A0114062

= DN D) = = e e e e e = = = = DN DN DD

FALEHLREER HY
WS ISR MAX8
HE A 2-4
S M4
ARTSFHIEFE MAX14
INFRUEERE M4
P 4

FEL i 2 2 T
LG 2k 22 B i

2 925Q-1

WAL AT

ik E4

SFEE M5

P

HHL Gk 5
BUIgET 7-3
OJERE P7

HLZR 2 M150

D37-1
A37-13
A37-14
A25-22
D37-5
A27-4
A27-5
A21-12
D37-9
A31-49
A27-6
A21-18
A5-50
A27-9
A27-10-01
A21-8
A27-12
A31-62

34




HIF 2] / Control box mechanism

ey
= =

M1 . $%

1 400V
| For Europe, "3-phase 400V AC" >

< BB

%

\\\\

/ \\\\

!/ For "380-400V AC" >

< [F380-400V

I For "100-220V AC" >

< AT100-220V

35



M1 R B

SBE | THREFS BE EEHEER NAME_OF PARTS RM
1 CSA6364001 1 | ZLHMHCF CF CAP ASSY
<FF100-220v> <FOR “100-220V AC™>
2 CSA3720001 1 [ZERELY TRANSFORMER LOW VOLTAGE
<FF380-400V> <FOR “380-400V AC™>
3 CSA3808001 1 [ZERSHY TRANSFORMER HIGH VOLTAGE
4 CSA3797001 1 |DCRESIiALA DC-FAN MOTOR ASSY
5 CSA455600 1 | EEREH PCB ASSY, MAIN
6 CSA3739301 1 (EHR4EHEPMD PCB ASS, PMD
7 CSA3744001 3 |FET FS10ASJ-2 TRANSISTOR, FET:FS10ASJ-2
8 CSA3722001 1 |MOSFET FX20KMJ2 TRANSISTOR, FET: FX20KMJ-2
9 £S49484000 1 |MOSFERFS10KMJ-2 TRANSISTOR, FET:FS10KMJ-2
10 CSA3806001 1 |B% HARNESS, MAIN POWER SUPPLY
11 CJ04115001 1 |BEEBRE LABEL, ELEC, SHOCK 6 LANG
12 €537060001 1 |%Rr12PE LABEL, PE
13 €S37059001 3 |PEfRIE LABEL, GROUND ING
<HFEM =48 400v> <FOR Europe, “3—-phase 400V AC">
14 CSA3581001 1 | EWREH PCB ASSY, NF
15 CSA3796001 1 [EZNF ouT HARNESS, NF OUT

36




M2 . $Z=HIFE % E (BIEEH)/ Control box (PCB) mechanism

o )
| |
I 12 11 10 6 I
| |
| N\ |
LA =8
I m @C}@ 307 S|
| 1;__: = = :::lﬂﬂnzz:i‘ Ol |
n o e Ry |
| : Q qn\”@ . —Jooc— ||
| I I
I | I
| |

37




© 00~ U1 W N — g

M2. 3l F At BRI
Be |FHEFS BE FIEZTR NAME OF PARTS

CSA3755201 1 | HYE Sk b A4 PCB ASSY, POWER SUPPLY MOTOR
CSA3765001 1 |HBH V10D101 VARISTOR:V10D101
CSA3766001 1 |HBH V1oD241 VARISTOR:V10D241
CSA3767001 1 |HPH V14D511 VARISTOR:V14D511
CSA3762001 1 |HBH V14D911 VARISTOR:V14D911
CSA3768001 1 |HBH V14D561 VARISTOR:V14D561
CSA3769001 1 |HBH V5D121 VARISTOR:V5D121
CSA3770001 1 |H.BH V5D330 VARISTOR:V5D330
CSA3771001 1 |H.BH V5D820 VARISTOR: V5D820
CSA3794001 3 [RK22 250V-15A G FUSE S 15A
CSA3795001 2 MRK22 250V-6A G FUSE S 6A
(616167001 3 MRK22 250V-3A G FUSE S 3A




N. F*X%EE / Power switch mechanism

< BFHZ %100V / For Japan, 1-phase 100V AC. > || < EFHZ =# 200V / For Japan, 3-phase 200V AC.>

<ATmMEX #8120V

| For Canada, 1-phase 120V AC. >‘/%
’ M

39



s

= | FHEFS

fin

TR IR

NAME OF PARTS

RM

10
11
12

13

14

CSA3813001
CSA3822001

CSA3819001
CSA3825001

CSA3823001

CSA3816001
CSA3812001

CSA3809001
CSA3812001

CSA3826001

CSA3812001

CSA3827001
CSA3789101
CSA4510001

CSA3828001

CSA3824001

<HFHBZX 4 100v>
HIREFF XA 1P-JP
V 7] % 100V

<HFHAE =i 200v>
HIRFF XA 3P-JP
V IR % 200V

<HTEE B 11ov
V 1L 110V

<HATEE =8 220v>
HIEFF <B4 3P-L
V IR % 220V

<HTFIMN $4 220v>
MIREF KB 1P
V IR % 220V

<HTFIMN $4 240v>
V IR % 240V

<HFHE $H 220v>
V 1% 220V

<HFHE =+ 380v>
V ]34 380V

V ] L% H220V
MR LA 3P-H

<HTFEMH =+ 400v>
V IR % 400V

<HFmEKX B 120v>

V ]34 120V

<For Japan, 1-phase 100V AC>
POWER SUPPLY SWITCH ASSY, 1P-JP
VOLTAGE SELECT HARNESS 100V

<For Japan, 3—phase 200V AC>
POWER SUPPLY SWITCH ASSY, 3P-JP
VOLTAGE SELECT HARNESS 200V

<For USA, 1-phase 110V AC>
VOLTAGE SELECT HARNESS 110V

<For USA, 3—phase 220V AC>
POWER SUPPLY SWITCH ASSY, 3P-L
VOLTAGE SELECT HARNESS 220V

<For Asia, 1-phase 220V AC>
POWER SUPPLY SWITCH ASSY, 1P
VOLTAGE SELECT HARNESS 220V

<{For Asia, 1-phase 240V AC>
VOLTAGE SELECT HARNESS 240V

<For China, 1-phase 220V AC>
VOLTAGE SELECT HARNESS 220V

<For China, 3—phase 380V AC>
VOLTAGE SELECT HARNESS 380V
VOLTAGE SELECT HARNESS H220V
POWER SUPPLY SWITCH ASSY, 3P-H

<For Europe, 3—phase 400V AC>
VOLTAGE SELECT HARNESS 400V

<For Canada, 1-phase 120V AC>
VOLTAGE SELECT HARNESS 120V

40




P . ZE[E%5 & / Air pressure mechanism

13

4

1

@%“““““‘ é

41



P.EERT

SBe |THREFS #E FIHEZTR NAME OF PARTS RM
<TERD <{For Peneumatic type>

1 CSA5281001 1 |EBEREHE 2A SOLENOID VALVE ASSY 2A

2 CSA8259001 1 |&EEE 2 MANIFOLD 2

3 €S39116100 2 |i®@ vez2151S-5 VALVE, VQZ2151S8-5

4 CSA5283001 1 [jHE=8 AN103-1 SILENCER AN103-1

5 CSA5282001 1 [JAEEE5AW20-026G FILTER REGULATOR AW20-02G

6 £S09228000 1 |&EEk NIPPLE 1/4X1/8

7 €153252000 1 |#ESLPT PT-JOINT

8 £S04891000 1 |EEsk 1/4 MIDDLE NIPPLE, 1/4

9 CSA5285001 1 |EEsk 1/4 MIDDLE NIPPLE, 1/4

10 CSA6573001 1 [Bki® Vo3 1/4 BALL VALVE Vo3 1/4

11 €153274001 2 [ZE1/8 CAP, 1/8

12 CSA5286001 1 |RRER SETTING PLATE VALVE

13 €028050246 2 [mEEE2-5 WASHER SPRING 2-5

14 €018503036 2 |ARIZFEN5X30 BOLT SOCKET M5X30

15 CSA5191001 1 (MR EE Y VALVE HARNESS X2 ASSY

16 €149796001 1 |BRETEk AIR HOSE, W/CONNECTOR

17 CSA6405001 1 |=5ER AIR TUBE,R

18 CSA6406001 1 |E5EL AIR TUBE, L

28 CSA6405002 1 |=5ER AIR TUBE, R

29 CSA6406002 1 [B=REL AIR TUBE, L

19 CSA6407001 1 [URIPAEMEE 4708 SPIRAL, 470S

20 €032422003 2 |[AKEREETM4. 1X20 WOOD SCREW, ROUND 2 M4. 1X20

21 ©148847001 2 |BE WASHER, PLAIN 4. 76

25 525664000 1 |FHRZ&E #6 CORD HOLDER, #6

26 COA5401005 1 |+Fi24 (B [E) M4X10DB SCREW PAN (S/P WASHER) M4X10

27 £228475000 3 [BZ&kXk 1.9X80 FASTENING BAND, 1. 9X80

24 CSA5288001 1 |EBELERLEH 5A SOLENOID VALVE ASSY 5A

22 CSA5290001 1 |&EEE 5 MANIFOLD 5

23 £553982000 3 |FRtR BLANKING PLATE ASSY

3 €S39116100 2 |i®@ vQz2151S-5 VALVE, VQZ21518-5

4 CSA5283001 1 [;HE=8 AN103-1 SILENCER AN103-1

5 CSA5282001 1 [JAEES AW20-026G FILTER REGULATOR AW20-02G

6 £S09228000 1 |&EEk NIPPLE 1/4X1/8

7 €153252000 1 [3&% PT PT-JOINT

8 £S04891000 1 |EEsk 1/4 MIDDLE NIPPLE, 1/4

9 CSA5285001 1 |EEsk 1/4 MIDDLE NIPPLE, 1/4

10 CSA6573001 1 [Bki® Vo3 1/4 BALL VALVE Vo3 1/4

11 €153274001 2 [E1/8 CAP, 1/8

12 CSA5286001 1 |RRER SETTING PLATE VALVE

13 €028050246 2 [mEEE2-5 WASHER SPRING 2-5

14 €018503036 2 |ARIZFEN5X30 BOLT SOCKET M5X30

30 CSA5192001 1 (W& SEEY VALVE HARNESS X5 ASSY

34 1 |EER PRESSURE REGULATING VALVE

42




Q. BSEMIEE / Power supply equipment mechanism

43



g- E/:ﬁl}ﬂ;ﬂ:%

SBe |THREFS #E FIHEZTR NAME OF PARTS RM
1 525567000 3 |Higke #8 CORD HOLDER, #8

2 C149547000 1 R CORD HOLDER, 4N

3 €149287000 3 [EZkik CORD HOLDER, 7N

4 C0A5401006 7| RET Gir 2 BE]) MAX10DB SCREW PAN(S/P WASHER) M4X10
5 CSA4830001 1 (R LF H-POSITION SENSOR ASSY

6 C062300816 3 | RETM3XS SCREW PAN M3X8

7 CSA3481001 I VIC SR SWITCH ASSY, MACHINE HEAD

8 C0A5301605 2 | ARET iy #El) M3X16DB SCREW PAN(S/P WASHER)M3X16
9 C0A5401006 2 | ARET iy #AEl) M4X10DB SCREW PAN(S/P WASHER) M4X10
10 CSA4824001 1 [kEsEH E A5 HEAD DETECTOR UNIT ASSY

11 CSA5210001 1 |Gk THREAD WIPER SOLENOID HARNESS
12 CSA5214001 I IS <255 STOP SWITCH HARNESS

13 CSA5261001 1 |#hek 450 GROUND WIRE 450

14 C0A5401006 1| — 84T (s 2 f8) M4X10DB SCREW PAN(S/P WASHER) M4X10
15 554482000 1 |HZk #12 CORD HOLDER, #12

16 €S00470000 1 |HZk #16 CORD HOLDER, 16N

17 C0A5401006 2 | ARET iy #El) M4X10DB SCREW PAN(S/P WASHER) M4X10
18 218859001 2 |HZJE M150 BINDER, M150

19 €S04159000 1 |&d M BAND, 1M

20 CSA6560101 2 |PRP IR 140SS SPIRAL, 140SS

21 €S04159000 2 |&¥% BAND, 1M

44







RIBIEHRES

SBE | THREFS #E EHHRIR NAME_OF PARTS RM
1 NTM4500100 1 IREEAH OPERATION PANEL ASSY

2 2 |AK¥R$TM4. 5X16 WOOL SOCKET M4.5X16

3 NTM4500300 1 [BRIEEIREE PANEL PCB ASSY

4 1 IRIERIEL PANEL HARNESS

46




k3 E / Motor mechanism

T.

47



S.OiXEE

SBe |THREFS #E FIHEZTR NAME OF PARTS RM
1 €J80991001 1 |S5ik4H4 CDD-430D MOTOR ASSY, CDD-430D

2 €J03955001 1 |#F cbD DRUM CDD

3 €014400632 1 [RNEEIZRETN4X6 SET SCREW, SOCKET (CP) M4X6

4 €J03956001 1 |k 180P36 MAGNET 180P36

5 €J03957001 1 |MRERLZZE4HH 180P MR SENSOR ASSY 180P

6 X0A4300805 1 |—+Fi25T (R [E) M3X8DA SCREW, PAN (S/P WASHER) M3X8

7 €J03958001 1 |FR#&#R cDD SHIELD PLATE CDD

8 COA4261005 3 | —iB4T L) M2. 6X10DA  |SCREW, PAN (S/P WASHER) M2. 6X10
9 €J04488001 1 |ENC EAR%H{4-430D#2 ENC PCB ASSY, 430D#2

10 COA5300606 3 |—1=1R4T (R [E) M3X6DB SCREW, PAN (S/P WASHER) M3X6

11 €J04230001 1 |HZ&EZERX CDD-HT CORD HOLDER, CDD-HT

12 CO0A4401005 3 |—URET (FFELRE) MAX10DA SCREW, PAN (S/P WASHER) M4X10
13 €J04388001 1 |4mA32835 430D ENCODER COVER, 430D

14 COA4300805 3 |—+=URET (FFEL[E) M3X8DA SCREW, PAN (S/P WASHER) M3X8

15 €J04303001 1 |EPeAH 430D PULLEY HOLDER ASSY, 430D

16 €014500632 2 |NEEIRETMS5X6 SET SCREW, SOCKET (CP) M5X6

48




T . B§#R X %& / Foot switch pedal mechanism

< &2#3 / For solenoid type >

— — — — — — — — — — — — — — — — — — — — — — — — — — — — — —

< ZER / For Pneumatic type >

49



T. AdEx

SBe |THREFS #E FIHEZTR NAME OF PARTS RM
<HEERD <FOR SOLENOID TYPE>

1 CSA3519101 1 |BIRESBA TREADLE UINT, A ASSY
<BER> <FOR PENEUMATIC TYPE>

2 CSA6038001 1 (2:ER S FF LB H 2-PEDAL FOOT SWITCH, SW ASSY

3 £S38168001 1 [BE SPRING, COMPRESSION 10X30

4 €S38170001 2 |EE FOOT PEDAL SPRING

5 £S36260000 3 |FFX WX PIN BUTTON MICRO SWITCH, VX

6 ©S38174000 2 |BIEEHR FOOT PEDAL SPRING

7 €S38175001 2 |BIESPIR PROTECTION PLATE, PEDAL

8 £S38176101 2 |EBER SPRING, PLATE

9 1 | REWR MOUNT ING PLATE

50




Z . B4 / Accessories

ol



Z. M4

SBe |THREFS #E FIHEZTR NAME OF PARTS RM
1 CSA4842001 1 |[3ix=E MOTOR COVER

3 C062061016 4 |[+FIRETM6X10 SCREW PAN M6X10

5 C154467001 1 |EHENES DUST OILER

6 €037301215 2 | BHURETM3X12 TAPPING SCREW PAN V M3X12
7 CSA3540001 1 | EE RUBBER CUSHION

8 €109714000 7 |57 NAIL

9 C114486002 1 T OILER

10 €122991001 1 |MEREBRLE ACCESSORY BAG

11 €S06706001 1 |#Eh SILICONE OIL

12 ©S44633001 3 | LAN BOBBIN LAN

13 CxP. 67 1 [MEHEH (423 NEEDLE 4PIECE ASSY

14 C*P. 67 4 | NEEDLE

15 C114483002 1 |ihEAHF OILER ASSY

16 £S55663001 1 |mEEEH OIL TANK ASSY

17 C142443001 1 [/hEEF 1.9X52 SCREW-DRIVER 1. 9X52

18 ¢118837001 1 [&F 3.4X70 SCREW-DRIVER 3. 4X70

19 €101572102 1 [&F 5.5X190 SCREW-DRIVER 5. 5X190

20 €107779001 1 [IRF 6x7 WRENCH 6X7

21 €100887001 1 [WLI|F 8x9 WRENCH 8X9

22 ¢107780001 1 [#RF 10x12 WRENCH 10X12

23 €S07783001 1 [RAAEIRF 1.5 HEXAGONAL WRENCH 1.5

24 C142002001 1 [RAAEIRF 2 HEXAGONAL WRENCH 2

25 C154125001 1 [RAAEIRF 2.5 HEXAGONAL WRENCH 2.5

26 C142721001 1 [RAAERF 3 HEXAGONAL WRENCH 3

27 C118064001 1 [RAABIRF 4 HEXAGONAL WRENCH 4

28 €150335001 1 [RAEIRF 5 HEXAGONAL WRENCH 5

29 £S40574209 1 |£Z24H 2DTHF COTTON STAND ASSY 2DTHF
30 €S51283001 2 |BE SPOOL STAND BASE

31 €150182000 2 |&EHB SPOOL MAT

32 £S51282101 2 |ZREhEE IR SPOOL CUSHION

33 €150206002 1 [F#E 16 WASHER PLAIN 16

34 £S38648001 1 |[#28 U5/8-28 NUT U5/8-28

35 €S04109001 1 | S & THREAD GUIDE SUPPORT BAR
36 €142997001 1 [ZE4F 3 THREAD GUIDE 3

37 €150172003 1 |RBRTEE COLUMN PIPE

38 €150174000 1 |&EEEE COLUMN CAP

39 €156112003 1 [£&ZREED COLUMN PIPE D

40 €150173003 1 |EEE COLUMN JOINT

41 C150179002 2 |%ih B SPOOL SHAFT B

42 €028050246 2 [BEHRE 2-5 WASHER SPRING 2-5

43 €021500106 2 |NAZEE M5 NUT 1 M5

44 £S02778002 1 |HE%%ZE 2 SPOOL HOLDER 2

45 £S02787002 1 |H4&3R 2 THREAD HANGER 2

46 ¢150183000 2 | 3&E THREAD HANGER BASE

47 €142990001 2 |EEEETKE THREAD GUIDE HOLDER

48 €150185009 1 |3 Rk THREAD GUIDE HOLDER

49 ¢138843001 1 |[EiESS JOINT

50 €021500106 2 |NAZEE M5 NUT 1 M5

51 €S37038001 1 |42%T M5X14 SCREW PAN (S/P WASHER) M5X14
52 €S37037001 1 |42$TM5X32 SCREW PAN (S/P WASHER) M5X32
53 €062501406 2 [#E£TM5X14 SCREW PAN M5X14

54 €014060632 2 |EELZETM6X6 SET SCREW SOCKET (CP) M6X6
55 €021500106 2 |NAZEE M5 NUT 1 M5

56 €S37037001 1 |42$TM5X32 SCREW PAN (S/P WASHER) M5X32

52




Z . B4 / Accessories

93



Z. M4

SBe |THREFS #E FIHEZTR NAME OF PARTS RM
76 €200190001 7 |UFER4T STAPLE 10X20

78 C144226001 1 |HkE HEAD COVER

79 €S36007001 4 | KREEREZKATUIZFE M8X55 BOLT M8X55

80 €021080106 8 |/~fIRE M8 NUT 1 M8

81 €025080336 4 |F#E LS WASHER PLAIN L8

82 €032461606 2 |/K42$T M4.5X16 WOOD SCREW ROUND 2 M4.5X16
83 £S44483001 1|5k HINGE ASSY

84 £S44484001 1 [IPERMR B SE EYE GUARD HINGE

88 ©S44485001 1 |$PERHR EYE GUARD HINGE

89 C061300816 2 |—1+=124£T M3X8 SCREW FLAT M3X8

90 €021300103 2 |"fEEE M3 NUT 1 M3

91 €026030236 2 [#E M3 WASHER PLAIN M3

92 CSA4104001 1 |$PERIRZR A EYE GUARD HOLDER A
93 €062300506 2 |—t+EFEKIEETNIXE SCREW PAN M3X5

94 C062400616 2 |—+FEK12ET M4X6 SCREW PAN M4X6

95 €026040136 2 | FEE sS4 WASHER PLAIN S 4
97 CSA3392001 2 |BRRHE RUBBER CUSHION

98 CSA3395001 2 |BE SPACER

99 CSA3384001 2 |k IEH PIN

100 C012060636 2 |HEEIZET M6X6 SET SCREW SOCKET (FT) M6X6
101 CSA3385001 2 | KERERHEM HINGE HOLDER

102 C018065036 4 |A~FIZFE M6X50 BOLT SOCKET M6X50
103 €213650001 4 |#[E 2.3X8.5X38 WASHER 2. 3X8. 5X38ST
104 €017066002 1 |IMRFEZEEE M6X60 BOLT M6X60

105 €021060106 4 428 M6 NUT 1 M6

106 025060236 2 |FE#E ve NUT | M6

107 NTM5510700 4 | IHIZEREA RUBBER CUSHION

108 NTM5510800 4 |BEE SPACER

109 €018401036 4 |ASFRIZFEN4X10 BOLT M4X10

110 NTM5511000 1 [EE OIL PAN

111 CSA3380001 1 |#H KIS HEAD REST

112 €119755001 3 | REEZKATUIZFEN6X60 BOLT M6X60

113 025060236 2 |FE#E ve NUT | M6

114 €028060246 2 [HERE 2-6 WASHER SPRING 2-6
115 €021060106 1 [#2E M6 NUT 1 M6

54




Wa. &£ FrZ / Warning labels

Z&5$:% / Warning labels

F &b & FR / Name of parts

R~/

Size(mm)

EHEFS /
Code

cover.

Hazardous voltage
il cause iy s si cen
[Turn off main switch | 71 uptschalter aus undt 1"
and wait 5 minutes |21 inut
before opening this foevor sie diese

[Hochspannung
verietzungsgefanr!

n
Dmvu e des bl

ret b

abdeckung dfinen

Un voliaje inadecuado
res. puede provocar las
agar of
uptor principal y
esperar 5 minutos antes
de abrir esta cubierta.

RAEIRE (6E)

Label, elec. shock 6 lang

50 X 118

CJ04115-001

EOXER. BROCAEET DL,

NN
A BAATHNET S REBHWEEL
= DT, BRERETHL,
Oy BRET>THL, ABLARELR

A CAUTION

Moving parts may cause injury.Operate with safe-
ty devices. Tum off main switch before threading,

changing bobbin and needle, cleaning etc

BIEEEHRE (B /%)
Label, caution Jpn / Eng

52 X 84

CSA0792-001

AEFE
v RIREN I BERRG . TR
= ERERIPREE B TRABAE
D YRR N TS FRARE,

AL RGR BR T
A CAUTION

Moving parts may cause injury.Operate with safe-

ty devices. Tum off main switch before threading,
changing bobbin and needle, cleaning etc

BRIEEERE (F /=)
Label, caution Chn / Eng

52 X 84

CSA0793-001

.

L—f

EHHRic

Mark, injury

CS36924-002

AL
Label, grounding

b12

CS37060-001

PE

PE#rig
Label, PE

7.5X12.5

CS37059-001

55



Sp . ~EMEF M

— 33k / Different parts list

s B RE#Rm#
2 v Heavy-weight Medium-weight
- pec. materials materials
Part name
(J-66) *
TFLIR (2.4) @2.2)
Needle hole plate CSA3336-101 CSA5221-001
(E-39) * K
¥hE4 % Bobbin
case assy \ CS59221-201<LC >
(E-36) | T e e
| Je ek
i Tension spring @; CS48664-001
(=27 Y ¥
1257
Screw CS16492-101
®@
H(E-38) | e e
Bh R
gAnti-spin spring @ CS15667-001
(E-39)
Bt
Bobbin ~ CS44633-001< LAN >
()
(E-42) * *
P AE R 4H 14
Shuttle hook CSA1890-201< LG > CSA2173-201< LF >
assy, w/box @
(E-34) * Y * ¢
SpEERS Shuttle
race base @ C152686-201< B > C152682-201< A >
0
)
(G-30) * *
Pk E
Spring,tension E C107606-101 C104525-101
(G-9) * X
ﬂiﬂﬂﬁd% k C144588-201 C145519-201
Thread take-up /7>, - -
spring %

56



Sp . AR F &R — ik / Different parts list

Mg H et ht M (TEEH ht
eavy-wei edium-wei
B Spec. ma)t/erialg materialsgl
Part name
(G-28) +
HE
Spring,tension E CSA4146-101
(G-20) Y
HITESE
Needle bar thread guide CSA3257-101< A >
<D
s

(Z-13) * ¥ * 3¢
WS (42 %)
Needle assy CSA1645-019 CSA1752-016

‘B-32,z-14) o | T x| * 4

Lt P

: Needle X17 <#19> DPx5 <#16 >

: C145646-019 C107415-016
(D-57)
[EBD
Presser foot CSA4811-001<H > CS42843-001< A >

57




Ga . I#®E—Yi5%k / Gauge parts list

EB) / Presser foot

A/ CS42843-001 *

B / CS42844-001

C / CS42845-001

D / CS42846-001

ﬁqbz.s

a
-

10

Tl ¢6

oo

E / CS42847-001

F/ C157237-001

G / C158592-001

J/ CS42848-001

b e2s
Em.a

‘["v

o

s

jm

CA-UT /CS40214-001

B-L /CS49448-001

H/ CSA4811-001

*

Q

SN2

:@’ 525

$5.5

Do

¢$5.5

Des

$#t7Lt%% / Needle hole plate

2.4 C0.4/ CSA3336-001 * | 2.2 /CSA5221-001 % | 3.0 C1.5/CSA5222-001 *
b4 b6
$2.2
1624 , Lles
: 2.9 : 30 : 2.9
_l_u-'—__f ] — 1 B — 1

ENE *iE S AMRET RS

The * symbol is for Standard parts.

58



BT H
PARTS BOOK




